
 
IN

S
T

A
L

L
A

T
IO

N

4

INSTALLATION OF THE BOWMOUNT:
We recommend that you have another person help with this 

procedure.
1. For installation, do not remove the shaft/motor from the 

Bowguard. The Bowguard spring is under tension and must 
always remain secured. 

2. Place the mount, with the motor in the fully retracted (flat) 
position, on the deck of the boat:

 • The motor should be mounted as close to the centerline 
of the boat as possible.

 • Make sure bow area under the chosen location is clear 
and unobstructed for drilling.

 • Make sure the motor rest is positioned far enough 
beyond the edge of the boat. The motor, as it is lowered 
into the water or raised into the boat, must not encounter 
any obstructions.

3. Once in position, mark at least four (4) of the holes pro-
vided in the bow plate and drill through the marks using a 
(9/32”) bit.

4. Mount the plate to the bow through the drilled holes using 
the provided (1/4-20 x 3-1/2”) bolts, nuts and washers.

NOTE: If possible, secure all sets of mounting bolts, nuts 
and washers.

CAUTION: MAKE SURE YOUR 
MOTOR IS MOUNTED ON A 
LEVEL SURFACE

425

260 255

220

225

235

215

230

420

240

200

205

210

400
395

265

410

390

360

365
370 375

380
385

250
245

415

405

208

700 

720 721 

980 

710 

815 

725 
730 
735 

740 

745 

750 

760 

765 810 

830 

835 

820 

825 

845 

860 

865 
870 

875 

880 

940975 

885 
890 910 

920 915 

925 

935 

930 

932 

905 900 
895 

770 
775 

780 

785 

790

795 

800

850 

855 

515 

520 

525 

535 

530 

540 

550 

555 

560 

570 

500 

510 

565 

136 

310 

135 

715 

737 

545 
796

752

751

753

711 
710 

871 

776 

30

31

70

120

115

10

80

90

5

1

15
95

10071

35

25

50
65

60

85

20

401010

1015
1020

110

137

41

1000

RT112/SF  
112 LBS THRUST
36 VOLT / 52 AMPS
62” SHAFT

 
P

A
R

T
S

 L
IS

T

21

sleesch
Typewritten Text
for use with "O" serial numbers
2-year warranty



In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,  121 Power Drive,P.O. Box 8129 Mankato, Minnesota 
56002-8129. In Canada, parts may be ordered from any of the Canadian Authorized Service Centers shown on the enclosed list. Be sure to 
provide the MODEL and SERIAL numbers of your motor when ordering parts. Please use the correct part numbers from the parts list. Payment for 
any parts ordered from the MINN KOTA parts department, may be by cash, personal check, Discover Card, MasterCard or VISA. To order, 
call 1-800-227-6433 or FAX 1-800-527-4464.

* This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required.  

 
P

A
R

T
S

 L
IS

T

 Item P/N Description                               Qty  Item P/N Description                                Qty 
  1 2317091 36V Motor 62” SW 1
 5 2-100-245 Armature assembly 1
 10 140-014 Bearing 1
 15 788-040 Retaining ring 1
 20 2-200-340 Center housing assemby 1
 25 2-300-151 Brush end housing assembly 1
 30 421-241 Plain end housing assembly STD 1
 31 582-016 Retaining clip 1 

 35 144-017 Flange bearing 1
 40 880-025 Seal 2
 41 725-095 Paper tube - seal bore 1
 50 188-095 Brush 2
 60 9-738-011 Brush plate assembly 1
 65 975-045 Brush spring 2
  2881450 Seal and O-ring Kit [40, 70-80]
 70 701-098 O-ring, plain end 1
 71 701-046 O-ring, brush end 1
 80 701-009 O-ring, thru-bolt 2
 85 2053410 Screw, 10-32 x 1/2” 2
 90 830-094 Thru-bolt 12-24 2
 95 990-051 Washer, steel 1
 100 990-052 Washer, nylatron 2
110 2777312 Ferrite bead w/ shrink 1
115 992-011 Washer, belleville 2
120 990-011 Washer, shim 1
135 640-045 Leadwire, black 62” 1
 136 640-145 Leadwire, red 62” 1

200 2095605 Decal, c-box cover 112# 1
205 2060296 C-box cover 1
208 2325666 Decal - MinnKota 2
210 2074082 Battery meter, 36v SW 1
215 3043427 Screw, #8 x 7/8 SS 2
220 2184017 Control board, 24/36V 1
    2888411 Potentiometer Replacement Kit
225 2303434 Screw, #8-30 x 5/8 SS 2
230 2062503 Control box, VARS, SW 1
235 2062905 Strain relief 1
240 2303412 Screw, #6 x 5/8 SS 6
245 2263434 Screw, #8 x 1 SS 2
250 2383406 Screw, #10-24 x 2 SS 1
255 2061517 Collar, c-box 1
260 2383101 Nut, 10-24, nylock, SS 1
265 2991521 Cam lock/depth collar assy 1

310 2002015  Tube Composite 62” 1

  2990957 Handle assy, VARS [360-410] 1
360 2990456 Grip/handle assy, VARS [360-375] 1
365 2060015 Bearing, handle 2
370 2063405 Screw, #6 PFH SS 1
375 2884092 Yoke / spider assy, VARS 1
380 2302742 Spring, detent, off 1
385 2060005 Bearing, handle pivot 2
390 2060900 Handle pivot, top 1
395 2302745 Spring, release button 1
400 2063700 Button, release 1
405 2060905 Handle pivot, bottom 1
410 2303412 Screw, #6 x 5/8 SS 6
415 2062715 Spring, handle pivot 1
420 2061700 Washer, pot holder 1
425 2992521 Leadwire assy 1

  2991757 Bowguard Assembly SW [500-570] 1
500 2283414 Screw, 5/16-18 SHCS, RIE 1
510 2281700 Washer, 5/16 highcollar lock 1
515 2281953 Bowguard top 1
520 2280001 Bearing, Bowguard top 1
525 2011366 Knob, ss 1
530 2261525 Spring sleeve, upper 1
535 2264702 Tube insert, upper 1
540 2262705 Spring, bowguard 1
545 2282000 Tube insert, lower 1
550 2281525 Spacer, lower spring 1
555 2281520 Spring sleeve, lower 1
560 2991729 Bowguard bottom 1
565 2282612 Pin-spring 5/16, SS 2
570 2283413 Screw, 3/8-16 SHCS, RIE 3

  2991751 Mt, Fortrex, long SW 62” [700-940] 1
700 2280800 Link, bowguard mount, left 1
710 2287303 Bushing, upper pins 2
711 2287304 Bushing, delrin 2
715 2283409 Screw, 1/4-20 x 3/4 FHSC 4
720 2880400 Pull grip assembly 1
721 2261732 Washer 2
725 2771601 Rope assembly 1
730 2281516 Spacer, inner arm 1
735 2281702 Washer, lock 1/4 1
737 2284212 Outer arm, long, 62” 1
740 2992302 Rope guide assembly 1
745 2281530 Insert, threaded 1
750 2282608 Pin, 7/16 x 5_5/32 1
751 2282602 Pin, 3/8 x 3_3/4 1
752 2261505 Spacer 2
753 2263011 E-ring, 3/8 shaft 2
760 2223418 Screw, 1/4-20 x 1/2 BHCS 1
765 2993821 Inner arm assembly, long, 62” 1

ASSEMBLY OF MOTOR TO MOUNT:
1. Place the mount on an elevated surface such as a work-

bench or tailgate of pickup. 
2. Remove the 5/16” Allen screw and lock washer from the 

mount using an Allen wrench. (See picture) 
3. Align the key ways on the inside of the bowguard with 

the ends links on the mount.  Lower the motor assembly 
straight down until seated. 

4. Install the 5/16” Allen screw / lock washer and tighten to 
10-12 ft/lbs.

5. Stow the motor into the flat position by pulling the rope/
handle to disengage the latch bar, allowing the motor to 
fold into the flat position. 

6. Once in the stowed or flat position, the gas spring pin 
can be installed.  Follow the steps below to install the 
gas spring pin: 

  • Locate the upper gas spring pin in bag assembly
  • Align the end of the gas spring with the holes in the  

 outer arm 
  • Install pin and Phillips flat head screws 
  • Tighten screws until the heads are flush with the  

 outer arm 
 
 NOTE: Screws have a pre-applied thread locker, DO 

NOT apply additional thread locker to screws as that 
may prevent future removal.

7. Motor / mount can now be installed onto the boat.  
Proceed to next page for mounting instructions.

 ATTENTION: The 5/16” Allen screw must be tight 
when installed and periodically tightened to 10-12 ft/lbs 
(Step 4), which will allow the motor to be stowed prop-
erly.  Tighten the Allen screw when the mount is in the 
deployed position.

 
A

S
S

E
M

B
L

Y

3

Allen Screw

Safety Latch

keys



 
F

E
A

T
U

R
E

S

2

RIPTIDE OVERVIEW

Advanced Saltwater 
Corrosion Protection:
 3-mil acrylic paint
 E-coated epoxy
 Chromate conversion coat
 7-step cleaning process
 Premium marine alloy 6” 

Maximizer / Permanently Sealed 
Electronics

(On select models)

Tilt Twist Tiller Extension & 6” Handle

Battery Meter

Adjustable Depth Collar

Steering Tension Knob

BowGuard 360°®
Breakaway Protection as 
shown or with Hinge and doorMounting Bracket

Lifetime Warranty Flexible Composite Shaft

Weedless Wedge Propeller

Replaceable Sacrificial 
Anode Extends 

Protection Against 
Galvanic Corrosion

Specifications subject to change without notice.

Permanent Magnet Motor

Fuera de los Estados Unidos, consultar la lista anexa para ubicar el Centro de servicio autorizado 
MINN KOTA. No dejar de incluir el número del MODELO y el número de SERIE del motor para el cual 
se solicitan las piezas. Usar siempre los números de pieza correctos indicados en la lista de piezas.

 
P

A
R

T
S

 L
IS

T

770 2042711 Spring, torsion 1
775 2283620 Latch, safety 1
776 2282611 Spring, safety latch 1
780 2281704 Washer 7/16 nylon 1
785 2280805 Link, bowguard mount, right 1
790 2283410 Screw 1/4-20 x 1/2 PFH 2
795 2288402 Gas spring (cylinder), 112#, long mt 1
796 2281710 Spacer, gas spring 2
800 2282610 Pin, upper, shock 1
810 2280005 Bearing, nyliner 7/16” 4
815 2282600 Pin, 7/16 x 4 7/8 1
820 2281932 Bracket, rear pivot 2
825 2281501 Yoke, shock mount 1
830 2282606 Pin, 7/16 x 4 1/2 1
835 2283402 Screw, set, 6-32 x 1/4 2
845 2282604 Pin, Knurled 5/16 x 2 1
850 2283615 Latch bar 1
855 2283610 Bracket - latch/strap, rope pull 1
860 2287300 Bushing, rear pivot 2
865 2282602 Pin, 3/8 x 3 3/4 1
870 2263011 E-ring, 3/8 shaft 2
871 2280008 Bearing, Iglide 2
875 2282720 Spring, extension 2
880 2773601 Latch strap assembly, Long 1
885 2261732 Washer 8, nylon 2
890 2373450 Screw 8-18 x 3/8 2
 
  2993916 Sideplate assembly, long, left, sw 1
895 2288625 Support, left sideplate 1
900 2283408 Screw 8 x 3/8 8
905 2283916 Sideplate, long, left, sw 1
910 2073408 Screw 1/4-20 x 7/8 2
915 2286700 Plug, spacer 2
920 2283900 Ramp, motor 1
  2993926 Sideplate assembly, long, right, sw 1
925 2288620 Support, right sideplate 1
930 2283926 Sideplate, long, right, sw 1
932 2285501 Decal, Sideplate, sw 2
935 2281912 Base extrusion, long, 62” 1
940 2323405 Screw 1/4-20 x 1/2 6

975 2773806 Strap hold down 1
980 2991929 Bracket stabilizer assembly 1

  1378160 Propeller kit WW2 [1000-1020]
  2994876 Propeller bag assy [1010-1020]
1000 2341160 Propeller WW2 1
1010 2262658 Drive pin, large 1
1015 2091701 Washer, prop, large 1
1020 2198401 Nut, nylock, prop, Anode 1
  2994830 Bag assembly 1

 

        p/n 2284914   REV. A    34956 12/13

Item P/N Description                               Qty



4
2
5

2
6
0

2
5
5

2
2
0

2
2
5

2
3
5

2
1
5

2
3
0

4
2
0

2
4
0

2
0
0

2
0
5

2
1
0

4
0
0

3
9
5

2
6
5

4
1
0

3
9
0

3
6
0

3
6
5
3
7
0

3
7
5

3
8
0

3
8
5

2
5
0

2
4
5

4
1
5

4
0
5

2
0
8

70
0 

72
0 

72
1 

98
0 

71
0 

81
5 

72
5 

73
0 

73
5 

74
0 

74
5 

75
0 

51
5 

52
0 

52
5 

53
5 

53
0 

50
0 

51
0 

73
7 

7
5
2

7
5
1

7
5
3

71
1 

71
0 

77
6 

R
T8

0/
SF

 a
nd

 R
T1

01
/S

F 
 

80
 a

nd
 1

01
 L

B
S 

TH
R

U
ST

24
 a

nd
 3

6 
VO

LT
 

52
” 

or
 6

2”
 S

H
A

FT

Th
is

 p
ag

e 
pr

ov
id

es
 M

in
nK

ot
a®

 W
E

E
E

 c
om

pl
ia

nc
e 

di
sa

ss
em

bl
y 

in
st

ru
ct

io
ns

. F
or

 m
or

e 
in

fo
rm

at
io

n 
ab

ou
t w

he
re

 y
ou

 s
ho

ul
d 

di
sp

os
e 

of
 y

ou
r w

as
te

 e
qu

ip
m

en
t f

or
 re

cy
cl

in
g 

an
d 

re
co

ve
ry

 a
nd

/o
r y

ou
r 

E
ur

op
ea

n 
U

ni
on

 m
em

be
r s

ta
te

 re
qu

ire
m

en
ts

, p
le

as
e 

co
nt

ac
t y

ou
r d

ea
le

r o
r d

is
tri

bu
to

r f
ro

m
 w

hi
ch

 
yo

ur
 p

ro
du

ct
 w

as
 p

ur
ch

as
ed

.
To

ol
s 

re
qu

ire
d:

 F
la

t h
ea

d 
sc

re
w

 d
riv

er
, P

hi
lli

ps
 s

cr
ew

 d
riv

er
, S

oc
ke

t s
et

, P
lie

rs
, W

ire
 c

ut
te

rs
.

 
P

A
R

T
S

 L
IS

T

12v

24v

36v

12-24-36 VOLT VARIABLE SPEED MODELS

R
ED

/R
O

U
G

E 
M

+

BLACK/NOIR M -

CONTROL BOARD/
CARTE DE COMMANDE

RED/ROUGE

BLACK/NOIR

BATTERY GAUGE/
VOLTMéTRE

12V BATT 1

BLACK/NOIR B-

RED/ROUGE B+

MOTOR/
MOTEUR

SPEED ADJUSTMENT  KNOB
MOLETTE DE REGLAGE DE LA VITESSE

12V BATT 1

12V BATT 1

12V BATT 2

12V BATT 312V BATT 2

THIS IS A UNIVERSAL MULTI-VOLTAGE DIAGRAM. DOUBLE CHECK YOUR MOTORS VOLTAGE FOR PROPER CONNECTIONS

 
W

IR
IN

G
 D

IA
G

R
A

M
 

11

Riptide 112 is 36-volt only! 




